

AllGlass Product Code	Draft	Commercial Name	850 - 125 MP
Customer Article Number	N/A	Standard	EN 1423
Revision Number	0	CE Certification	1137-CPR-0484/81
Customer	Centrecoat	BENOR Certification	N/A
Country	United Kingdom	Kite Certification	N/A
Issue Date	11th July 2014	DoP Certificate	Draft

Particle Size Distribution	MICRONS	% RETAINED	% CUM RET	% PASSING
Procedure 21	1000		0 - 2	
	850		0 - 10	
	500		20 - 60	
	300		45 - 85	
	180		75 - 100	
	125		95 - 100	

Perfect Beads	Minimum 80%	Glass Characteristics	Soda Lime Glass (A)
Testing Method	By Image Analyser	Refractive Index	Minimum 1.5
Coating/Process/Test Method	MP/CPROC 01/Flotation	Heavy Metal Test	Random
Desiccating Agent	N/A	Sample Retention	12 Months
Additional Information			

PACKAGING / SPECIAL REQUIREMENTS

Packaging Type	White Paper 25kg	Pallet Type / Size	UK Standard
Wrapping	Shrink Wrap	Certificate of Analysis	On request
Additional Information	Order details to be sent to customer before delivery		



PRODUCT DATA SHEET

Centrecoat Reflective Glass Drop On Beads

Description